

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 1 of 6

KARABULUT TEKS.AKSESUAR ÜRÜN.SAN.DIŞ TİC.LTD.ŞTİ

GÜNEŞLİ EVREN MH.GÜLBAHAR CD.GÜVENLİ SK.NO:36 KAT 1-2 BAĞCILAR

TEL: 02126554643

FAX: .

E-MAIL: karabulutdesen@gmail.com

To the attention of Kemal Sarkaya

The following sample was (were) submitted and identified by the client as:

SAMPLE DESCRIPTION	: A) Fabric sample (ECO 1 NOLU KUMAŞ Ecodischarge Base (Lot:1401006) + Ecodischarge White(Lot:1401004)+ Activator TRN (Lot:20130419)+ Pigment Navy Blue TR(Lot:20130485) + Pigment Black T2B(Lot:201309111) Baskılı kısım)
INDITEX ORDER NO	: Not Provided
INDITEX BATCH NO	: Not Provided
SGS JOB NO	: TR 574207
INDITEX REFERENCE NO	: Not Provided
CLIENT	: Inditex
SERIE	: Not Provided
SAMPLE RECEIVING DATE	: 4 March 2014
TEST START DATE	: 4 March 2014
TEST END DATE	: 7 March 2014
TEST REQUIRED	: Arylamines, Formaldehyde
TYPE OF TESTING	: Individual
SERVICE TYPE	: Normal
SAMPLE SUBMITTED BY	: Karabulut Tekstil
RESULTS	: See Attachment
OVERALL CONCLUSION	: See Results

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 2 of 6

Test Parameters	Result
Chemical tests	A1
Azo Dyes (BS EN 14362-1:2003)	See Results
Formaldehyde in Textile	See Results

P : Pass / Meet the Client's Requirements

F : Fail / Does not meet the Client's Requirements.

: Inconclusive / Exceeding the splitting limit of the client's requirement. In the composite testing there is a possibility that one or more components can lead to a failure result therefore, it is recommended to test on individual basis.


The test results relate to the tested items only.

Test reports without SGS seal and authorized signatures are invalid.

Reported results do not include uncertainties.

In this Test Report tests marked (1) are included in the IAS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of IAS Accreditation.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd
Kontrol Servisleri A.Ş.

Gülten Karakoyun Customer Services Team Leader	Bahar Bahar Non Food Customer Services Manager
	

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 3 of 6



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 4 of 6

Tested Component List / List of Materials

Sample No.	Component No.	Description
A	A1	Blue printed main (chemical applied fabric)

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 5 of 6

TEST METHOD

RESULTS

REQUIREMENTS

Azo Dyes (Forbidden Amines) ¹

Test Method: ACCORDING TO BS EN 14362-1:2003 - ANALYSIS BY GC-MS/HPLC-DAD

<u>Component</u>	<u>Cas No</u>	<u>A1</u>
4-Aminobiphenyl	92-67-1	n.d.
Benzidine	92-87-5	n.d.
4-Chlor-o-toluidine	95-69-2	n.d.
2-Naphthylamine	91-59-8	n.d.
o-Aminoazotoluene	97-56-3	n.d.
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene	99-55-8	n.d.
4-Chloroaniline	106-47-8	n.d.
4-methoxy-m-phenylenediamine / 2,4-Diaminoanisole	615-05-4	n.d.
4,4'-Diaminodiphenylmethane	101-77-9	n.d.
3,3'-Dichlorobenzidine	91-94-1	n.d.
3,3'-Dimethoxybenzidine	119-90-4	n.d.
3,3'-Dimethylbenzidine	119-93-7	n.d.
4,4'-methylenedi-o-toluidine / 3,3'-Dimethyl-4,4'-diaminodiphenylmethane	838-88-0	n.d.
p-Cresidine	120-71-8	n.d.
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	n.d.
4,4'-Oxydianiline	101-80-4	n.d.
4,4'-Thiodianiline	139-65-1	n.d.
o-Toluidine	95-53-4	n.d.
4-methyl-m-phenylenediamine / 2,4-Toluendiamine	95-80-7	n.d.
2,4,5-Trimethylaniline	137-17-7	n.d.
**4-aminoazobenzene	60-09-3	n.d.
O-Anisidine	90-04-0	n.d.
2,4-Xylidine	95-68-1	n.d.
2,6-Xylidine	87-62-7	n.d.
	Conclusion	See Results

Note(s):

n.d. = not detected

Detection Limit = 5 mg/kg (for individual compound)

Requirement by the client= No Requirement

Remark: ** Test result for 4-aminoazobenzene (CAS no.: 60-09-3) is considered as "not detected" (i.e. <5mg/kg) since both aniline and/or 1,4-phenylenediamine is not found (i.e. <5mg/kg) by mentioned test method.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR574207

Date: 7 March 2014

Page 6 of 6

TEST METHOD

RESULTS

REQUIREMENTS

FORMALDEHYDE IN TEXTILE

Test Method: INDITEX S SOP - GB/T 2912.1/2012C-ANALYSIS BY UV/VIS SPECTROPHOTOMETER

Individual Test Result A1
n.d.

No Requirement

Note: n.d. = not detected
Detection Limit = 2 mg/kg

* * * End of Test Report * * *

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."